Adult CRRT & SLED Antimicrobial Automatic Renal Dosing Protocol 
FMOLHS (Revised February 2024) 
	Continuous Renal Replacement Therapy (CRRT) & Sustained Low-Efficiency Dialysis (SLED) 
CRRT
· Continuous veno-venous hemofiltration (CVVH): Method of removing large amounts of fluid and waste through convection system
· Continuous veno-venous hemodialysis (CVVHD): Method of administering a dialysate fluid to pull or replenish solutes by diffusion
· Continuous veno-venous hemodiafiltration (CVVHDF): Method of administering both dialysate fluid and replacement fluid to the patient which alters solute concentrations by both methods of convection and diffusion
SLED:
· Longer duration of dialysis (6-12 hours) compared to intermittent hemodialysis (IHD) that is able to remove waste at a slower rate than IHD, which maintains better hemodynamic stability, through some convection but mainly diffusion methods. 


Modify the order in the EMR, place the comment “Renally adjusted per P&T approved dosing protocol for CRRT” IV: intravenous, PO: oral, CF: cystic fibrosis, CAP: community-acquired pneumonia, FN: febrile neutropenia, PNA: pneumonia, NF: non-formulary, SSTI: skin and soft tissue infection, OM: osteomyelitis, BSI: bloodstream infection, IE: infective endocarditis, IAI: intra-abdominal infection, CNS: central nervous system, UTI: urinary tract infection; SDD: susceptible-dose dependent; Obesity: TBW/IBW ≥120%
CRRT Starting Dose: To see the ordered flow rate, check the CRRT orders for “dialysate flow.” If unsure what the flow rate will be, start with the 2 L/hr dose.
	[bookmark: _Hlk52698940]Medication
	Usual dose
	CRRT Flow Rate
	SLED

	
	
	1 L/hr
	2 L/hr
	3 L/hr
	4+ L/hr
	

	Acyclovir (IV)

Underweight: TBW
Normal weight: IBW
Obese: DW

*Could consider q12h if using for prophylaxis
	Mucocutaneous or genital HSV
5 mg/kg IV q8h*
	5 mg/kg q24h
	5 mg/kg q12h
	5 mg/kg q12h

	
	Encephalitis, Varicella zoster
10 mg/kg IV q8h
	7.5 mg/kg q24h
	10 mg/kg q24h
	10 mg/kg q12h
	10 mg/kg q12h

	Acyclovir (PO)

Oral acyclovir has poor bioavailability requiring frequent dosing; use valacyclovir as alternative to decrease pill burden
	Varicella Zoster
800 mg PO 5x/day

HSV treatment
400-800 mg PO q8h

HSV Prophylaxis
400-800 mg PO q12h
	Insufficient data

	Amikacin

Underweight: TBW
Normal weight IBW
Obese: DW
	Pharmacist PK dosing by drug levels after initial dosing; see facility’s aminoglycoside dosing protocol

	Amoxicillin

Formulations:
Capsule: 250, 500 mg
Tablets: 500, 875 mg
	CAP
1000 mg PO q8h

Other Indications
875 mg PO BID or 
500 mg PO TID

	Insufficient data

	Amoxicillin/clavulanate

XR form not recommended for CrCl < 30
	500/125mg PO q8h or 875/125mg PO q12h
	Insufficient data

	Amphotericin B, liposomal

Underweight: TBW
Normal weight: TBW
Obese: DW

**Do not automatically adjust without contacting MD first
	Mucormycosis**
5 mg/kg IV q24h 
	No dose adjustment 
	Insufficient data

	
	Other Indications**
3-5 mg/kg IV q24h

	
	

	Ampicillin (IV)

*Could consider continuous infusion
	Bacteremia, OM, Endocarditis, CNS
2g IV q4h*
	2g q12h
	2g q8h
	2g q6h
	2g q4h
	2g IV q8h

	
	Other Indications:
1-2g IV q6h
	Same dose q12h
	Same dose q8h
	Same dose q6h
	2g IV q12h

	Ampicillin (PO)
	Due to poor bioavailability (~39-50%) and high rates of adverse GI effects, oral amoxicillin is preferred

	Ampicillin/sulbactam

*Prolonged infusion over 4 hours may be used for Acinetobacter infections

^q8h may be used for Acinetobacter
	UTI
1.5g IV q6h 
	3g x1, then
1.5g IV q8h
	3g x1, then
1.5g IV q6h
	3g x1, then
1.5g IV q12h

	
	Other Indications
3g IV q6h
	3g IV q8h*
	3g IV q6h*
	3g IV q12h^

	Azithromycin

Recommended CAP duration of therapy is 3 days due to post antibiotic effect
	CAP
500mg PO/IV q24h x 3 days
	No dose adjustment 

	Aztreonam

Only use in patients with unknown, Type 1 (IgE mediated), or SJS/TEN reaction to beta-lactam antibiotics
	UTI
1.5g IV q6h
	2g x1, then
1g IV q8h
	2g q12h
	2g q8h
	

2g q12h

	
	Other Indications
2g IV q8h
	2g q8h
	2g q6h
	

	Cefazolin
	2g IV q8h
	

2g q12h


	2g q8h
	

2g q12h 

	Cefdinir
	300 mg PO q12h
	300 mg PO q12h
	SLED days
300 mg q12h

Non-SLED days
300 mg q24h

	Cefepime

*Could consider extended 4-hour infusion if critically ill or MIC 4-8
	UTI, SSTI
2g IV q12h
	2g x1, then 1g q12h
	2g x1, then 1g q8h
	2g IV q8h
	2g q12h

	
	ICU, CNS, FN, CF, PNA, IE, Pseudomonas
2g IV q8h
	2g IV q12h
	2g IV q8h
	1g q6h

	Cefiderocol

3-hour infusion time for all doses
	2g IV q8h
	1.5g q12h
	2g IV q12h
	1.5g q8h
	2g q8h
	Insufficient data

	Cefoxitin
	1 to 2g q6h
	Consider alternative agent

	Ceftaroline

Restricted to ID
	600 mg IV q12h
	400 mg q12h
	SLED days
400 mg q12h

Non-SLED days
Based on residual renal function

	
	MRSA BSI:
600 mg IV q8h
	400 mg q8h
	SLED days
400 mg q8h

Non-SLED days
Based on residual renal function

	Ceftazidime

Restricted to ID or Nephrology

May extend infusion to 3-4hr if requested by ID provider
	UTI
1g IV q8h
	1g q12h
	1g q8h
	SLED days
1g q8h

Non-SLED days
500 mg q24

	
	Other Indications
2g IV q8h
	2g x1, then 1g q8h
	2g q12h
	2g q8h
	SLED days
2g q12h

Non-SLED days
1g q24

	Ceftazidime/avibactam

Restricted to ID
	2.5g IV q8h
	1.25g q12h
	2.5g q12h
	2.5g q8h
	SLED days
1.25g q12h

Non-SLED days
0.94g q24h

	Ceftolozane/tazobactam

Restricted to ID
	IAI, UTI, SSTI, other infections
1.5g IV q8h
	750 mg q8h
	1.5g q8h
	750 mg q8h

	
	Pneumonia:
3g IV q8h
	1.5g q8h
	3g q8h
	

	Ceftriaxone
	2g IV q24h 
	No adjustment necessary

	
	CNS or Enterococcal Endocarditis
2g IV q12h
	

	Cefuroxime (PO)
	500 mg PO q12h
	Insufficient data

	Cefuroxime (IV)
	750 – 1500 mg IV q8h
	1.5g q12h

	Cephalexin
	500 mg PO q6h
	Insufficient data – Alternate IV agent preferred

	
	Gram negative BSI (PO stepdown) 
1000 mg PO q6h
	

	Cidofovir

Use adjusted body weight for dosing in obese patients

Administer 1L normal saline over 1-2 hours immediately prior to each dose and 1L (if tolerated) over 1-3 hours with each dose
**Do not automatically adjust without contacting MD first
	5 mg/kg/dose IV once weekly
	Discuss risk/benefit with Infectious Diseases/ID Pharmacy. Consider 3 to 4 mg/kg once weekly x2 weeks followed by 3 to 4 mg/kg once weekly every 2 weeks.
Premedicate with probenecid 2g 3 hours before each dose is given then 1g 2 hours and 8 hours after dose completed
	Insufficient data

	Ciprofloxacin (PO)
	500 mg PO q12h
	
No adjustment necessary

	
500 mg q12h


	
	OM, Severe Pseudomonas infections
750 mg PO q12h
	
	

	Ciprofloxacin (IV)
	400 mg IV q12h
	400 mg q24h
	400 mg q12h
	400 mg q12h

	
	Nosocomial PNA or MIC > 0.5
400 mg IV q8h
	400 mg q24h
	400 mg q12h
	400 mg q8h
	

	Clindamycin (PO)
	SSTI
300 mg PO q6h
	No adjustment necessary

	
	Other Indications
300-600 mg PO q6-8h
	

	Clindamycin (IV)

*Toxin suppression for 48-72 hours only
	600mg IV q8h
	No adjustment necessary

	
	Necrotizing* or PJP
900mg IV q8h for 48-72h
	

	Daptomycin

Ensure a baseline CPK is ordered

Underweight: TBW
Normal weight: TBW
Obese: DW

	SSTI/UTI
4-6 mg/kg IV q24h
	4-6 mg/kg IV q24h
	Same mg/kg dose q24h
(after SLED on SLED days)

	
	BSI, IE, OM
8-10 mg/kg IV q24h
	8-10 mg/kg IV q24h
	

	
	Enterococcus spp. With MIC 2-4 (any infection)
10-12 mg/kg IV q24h
	10-12 mg/kg IV q24h
	

	Doxycycline
	100 mg q12h PO/IV
	No adjustment necessary

	
Eravacycline

Underweight: TBW
Normal weight: TBW
Obese: TBW

Restricted to ID or Critical Care
	1 mg/kg IV q12h
Increase dose to 1.5 mg/kg IV q12h if coadministered with strong CYP3A4 inducer 
	No adjustment necessary

	
Ertapenem

	1g IV q24h
	1g IV q24h

	Ethambutol

*daily dosing only, does not apply to twice or thrice weekly dosing regimens
	Tuberculosis*
15-20 mg/kg PO q24h
	Kg
	Dose (mg)
	mg/kg

	40-55
	800
	14.5-20

	56-75
	1200
	16-21.4

	76-90
	1600
	17.8-21.1



	
Administer calculated dose 3x weekly instead of daily
	Administer calculated dose 3x weekly instead of daily
(after SLED on SLED days)

	Fidaxomicin

Restricted to use for recurrent CDI or vancomycin allergy. GI or ID provider
	200 mg PO q12h 
	No adjustment necessary

	Fluconazole (PO/IV)

*Round doses UP to the nearest 200 mg
	Vaginal Yeast Infection
200 mg 
	200 mg q24h
	200 mg q24h

	
	Heme/Onc Prophylaxis
400 mg PO/IV q24h
	
	

	
	Esophageal candidiasis or symptomatic UTI*
3 mg/kg PO/IV q24h
	
	

	
	Invasive*: CNS, IAI, BSI
12 mg/kg IV/PO loading dose, then 6 mg/kg IV/PO q24h
	12 mg/kg IV/PO x1, then 400 mg q24h
	12 mg/kg IV/PO x1, then 400mg q24h

	
	SDD Candida glabrata*
12 mg/kg IV/PO q24h
	12 mg/kg IV/PO x1, then 800 mg q24h
	12 mg/kg IV/PO x1, then 400 mg q12h

	Flucytosine

Underweight: TBW
Normal weight: TBW
Obese: IBW
	25 mg/kg PO q6h
	25 mg/kg q24h
	25 mg/kg q12h
	25 mg/kg q6h
	

Insufficient data 

	Foscarnet

**Do not automatically adjust without contacting MD first

	Mucocutaneous HSV
40 mg/kg IV q8h
	Insufficient Data

	
	CMV Induction
60 mg/kg IV q8h
	Insufficient Data

	
	CMV Maintenance
90-120 mg/kg* IV q24h

	Insufficient data 
Discuss risk/benefit with Infectious Diseases/ID Pharmacy to determine dosing

	Fosfomycin

Restricted (see criteria)

*MDRO may repeat dose q48h for a max of 3 doses
	3g PO x1
	No adjustment necessary

	Ganciclovir

Underweight: TBW
Normal weight: TBW
Obese: TBW*

*Consider using adjusted body weight for dosing in obese patients, contact MD first
	Induction Dose
	2.5 mg/kg q24h
	2.5 mg/kg q12h
	
2.5 mg/kg q24h (after SLED on SLED days)

	
	Maintenance Dose
	1.25 mg/kg q24h
	1.25 mg/kg q12h
	
1.25 mg/kg q24h (after SLED on SLED days)

	Gentamicin

Underweight: TBW
Normal weight IBW
Obese: DW
	Pharmacist PK dosing by drug levels; see facility’s aminoglycoside dosing protocol

	Imipenem/cilastatin
(NF)
	500 mg IV q6h
	1g x1, then 500 mg q12h
	1g x 1, then 500 mg q8h
	1g x1, then 500 mg q6h
	1g x1, then
500 mg q8h

	Imipenem/cilastatin/relebactam
(NF)
	1.25g IV q6h
	1.25g x1, then 750 mg q6h
	Insufficient data
	
SLED days
1.25g x1, then 750 mg q8h

Non-SLED days
500 mg q8h

	Isavuconazole
(NF)

(372 mg isavuconazonium sulfate = 200 mg isavuconazole)
	372 mg IV/PO q8h x6 doses, then 372 mg IV/PO q24h 
(start maintenance dosing 12-24 hours after last loading dose)
	No adjustment necessary

	Isoniazid
	5 mg/kg (usual dose 300mg) PO q24h
	No adjustment necessary

	Itraconazole

Adjust dose based on therapeutic drug monitoring; goal steady-state (≥7 days) trough of >1 mg/L (combined itraconazole and hydroxy-itraconazole)
	200 mg PO q12h

Histoplasmosis, blastomycosis, or coccidiomycosis
200 mg PO q8h load x3 days, then 200mg PO q12h
	No adjustment necessary

	Levofloxacin
	750 mg or 500 mg q24h
	750 mg x 1, then 250 mg q24h
	750 mg x 1, then 500 mg q24h
	750 mg q24h
	
750 mg q48h after SLED

	Linezolid
	600 mg IV q12h 
	No adjustment necessary

	Meropenem
	500 mg IV q6h or 
1g IV q8h
	1g x1, then
500 mg q8h
	1g x1, then
500 mg q6h
	1g q8h

	
	Meningitis, CF, or MIC of 4 mcg/mL
2g IV q8h
(3-hour infusion can be considered for organisms with MIC up to 8 mcg/mL)
	2g q12h
	2g q8h
	2g q8h

	Meropenem/vaborbactam
	4g IV q8h
	1g q8h
	2g q8h
	4g q8h
	2g IV q12h

	Metronidazole
	500 mg PO/IV q8-12h
	No adjustment necessary

	Micafungin

Restricted to ID or Critical Care
	100 mg IV q24h
	No adjustment necessary

	Minocycline
	200 mg PO/IV x1 dose, then 100 mg PO/IV q12h
	No adjustment necessary

	Molnupiravir
	800 mg PO q12h x 5 days
	No adjustment necessary

	Moxifloxacin
	400 mg PO/IV q24h
	No adjustment necessary

	Nitrofurantoin
	100 mg PO q12h
	Avoid use; alternate agent recommended

	Omadacycline (PO)
(NF)
	450 mg PO q24h x2 doses, then 300 mg PO q24h 
	No adjustment necessary

	Omadacycline (IV)
(NF)
	200 mg IV x1 dose, then 100 mg IV q24h
	No adjustment necessary

	Oseltamivir
	Treatment
75 mg PO q12h x5 days
	75 mg q12h
	
75 mg PO q24h
after SLED on SLED days

	
	Prophylaxis
75 mg PO q24h x10 days
	Insufficient data

	Oxacillin

*Could consider continuous infusion
	2g IV q4h
	No adjustment necessary

	Penicillin G
	2-4 million units IV q4h
	4 million units x1, then
2 million units q4h
	4 million units q6h
	4 million units q4h
	SLED days
4 million units x1, then 2 million units q4h

Non-SLED days
25% of normal dose q4h

	Penicillin VK
	250-500 mg PO q6-8h
	No adjustment necessary

	Piperacillin/tazobactam 
(Extended Infusion – over 4h)
	4.5g IV q8h
	4.5g q12h
	4.5g q8h
	4.5g q8h

	Piperacillin/tazobactam 
(Standard infusion – 30 min)
	4.5g IV q6h
	4.5g q12h
	4.5g q8h
	4.5g q6h
	3.375g q8h

	
	Pseudomonas ruled out
3.375g IV q6h
	
	
	
	

	Posaconazole

Restricted to ID or Oncology

Adjust dose based on therapeutic drug monitoring; goal steady-state (≥7 days) trough of 0.7 mg/L for prophylaxis and >1.25 mg/L for treatment.
	Tablets, IV
300 mg PO/IV q12h x2 doses, then 300 mg PO/IV q24h
	No adjustment necessary

	
	Oral suspension: 
Treatment: 200 mg PO q6h

Prophylaxis: 200 mg PO q8h
	

	Pyrazinamide

*daily dosing only; does not apply to twice or thrice weekly dosing regimens
	Tuberculosis*
	IBW
(kg)
	Dose
(mg)
	Freq

	40-55
	1000
	q24h

	56-75
	1500
	q24h

	76-90
	2000
	q24h



	No adjustment necessary
	
Adjust daily dose to three times weekly

(unless getting SLED daily, then no change)

	Pyrimethamine
	50-75 mg PO q24h
	No adjustment necessary

	Ribavirin
	600-800 mg PO q8-12h
	Insufficient data

	Rifabutin
	300 mg PO q24h
	No adjustment necessary

	Rifampin
	Mycobacterial disease: 
600 mg PO q24h
	No adjustment necessary

	
	Endocarditis: 
300 mg PO/IV q8h
	

	Tigecycline

Restricted (see criteria)
	100 mg IV once, then 50 mg IV q12h
	No adjustment necessary

	Tobramycin

Underweight: TBW
Normal weight IBW
Obese: DW
	Pharmacist PK dosing by drug levels; see facility’s aminoglycoside dosing protocol

	Trimethoprim/sulfamethoxazole

Underweight: TBW
Normal weight: TBW
Obese: DW

1 DS tablet = 160 mg TMP/800 mg SMX

Oral suspension (per 5 mL) = 40 mg TMP/200 mg SMX
	UTI, SSTIs, less severe infections
1 DS tab PO q12h
(can increase to 2DS tabs PO q12h for obese patients or moderate infections) 
	No adjustment necessary
	





No adjustment necessary

	
	Pneumocystis pneumonia (PJP), Nocardia, CNS, or severe infections
10-15 mg/kg (based on trimethoprim component) IV divided q6-8h

	5 mg/kg q12h
	5 mg/kg q8h (max 320 mg per dose)
	

	Valacyclovir
	Varicella Zoster
1g PO q8h
	1g PO q12h

	
	HSV Treatment
1g PO q12h
	1g PO q24h

	
	HSV Prophylaxis
500 mg PO q12h
	500 mg PO q24h

	Valganciclovir

	Treatment (induction)
900 mg PO q12h
	Recommended to avoid use; use ganciclovir instead 

	
	Treatment (maintenance) prophylaxis
900 mg PO q24h
	

	Vancomycin IV

Use total body weight for dosing
	Pharmacist PK dosing by drug levels; see facility’s vancomycin dosing protocol

	Vancomycin PO

*Prolonged tapers are excluded from this dosing protocol 
	Non-fulminant*
125 mg PO q6h
	No adjustment necessary

	
	Fulminant
500 mg PO q6h
	

	
	Secondary Prophylaxis 
125 mg PO q12-24h
	

	Voriconazole

Underweight: TBW
Normal weight: TBW
Obese: DW

	Treatment
6 mg/kg PO/IV q12h x2 doses, then 4 mg/kg PO/IV q12h
	No adjustment necessary

Recommend to adjust treatment dose based on therapeutic drug monitoring; goal steady-state (≥7 days) trough of 1-6 mg/L

	
	Prophylaxis
200 mg PO q12h
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